
PRODUCT SPECIFICATIONS

Product 

Dimensions
Overall Thickness： 2.5MM
Width and Length: 228.6 X 1219.2 X 2.5MM

Packaging 
Per Carton 16 Planks        4.4593 sq.m.       22.5 kgs.
Per Pallet 48 Cartons     214.05  sq.m.       1100 kgs.
Per 20'GP Container 22 Pallets       4709.10 sq.m.    24200 kgs.

Construction

Top Layers
High Definition Decor Film
Ceramic Bead UV-Polyurethane Coating
0.55MM Wear Layer

Core
2.5mm Vinyl Composite: 0% wood,
100% Virgin Material

Density ≥ 1950 kg/m3
Pad Not Recommended
Bevel V Bevel

Installation Glue Down
Under Floor Heating Approved - See installation manual for details
Warranty Lifetime limited residential, 10 year limited light commercial, 6 year limited commercial

S/N Performance /
Properties Test Method Criteria

A.    Dimensions and Dimension Tolerance
1 Tile side length ISO 24342 or

EN 427
≤0.15% of nominal length up to 0.5mm maximum

2 Tile square-ness ISO 24342 or
EN 427

Permissible deviation For ≤ 400mm : ≤0.25mm
For > 400mm : ≤0.35mm

3 Overall thickness ISO 24346 or
EN 428

Average value should be nominal value with a tolerance of -
0.10/+0.13 mm.
Individual results should be average value ±
0.15mm.

4 Thickness of wear layer ISO 24340 or
EN 429

Average value should be nominal value with a tolerance of -
0.10/+0.13% but not more than 0.1mm.
Individual values should not vary more than 0.05mm or 15% below 
the average, whichever is
greater.

5 Total mass per unit area ISO 23997 or
EN 430

Average value (g/m2) should be nominal value with a tolerance of -
10% / +13%.

B.    Physical Properties
1 Dimensional stability after 

exposure to heat
ISO 23999 or
EN 434

≤ 0.25%

2 Curling after exposure to 
heat

ISO 23999 or
EN 434

≤ 2mm

3 Residual indentation ISO 24343-1 Part 1
or
EN 433

≤ 0.1mm

4 Effect of castor chair ISO 4918
or
EN 425

After 25,000 cycles, no delamination shall occur. No disturbance to 
the surface other than a slight
change in appearance
Type W; Only minor changes in surface, no
delamination

5 Abrasion resistance EN 660
Part 1 & 2

Wear Group T
Volume loss F≤ 2.0mm3

6 Slip resistance SS 485 (Dry floor
friction test)

Coefficient of friction ≥ 0.4

SS485 (Wet
condition- pendulum 
friction test)

Classification X minimum



C.     Chemical Properties
1 Color fastness to artificial 

light
ISO 105-B02
or
ASTM F1515

Grade 6 minimum

∆E ≤ 8 after 300 hr where E is irradiance in W/m2

2 Stain & Chemical resistance ISO 26987
or
EN 423

Achieve Class 0 – no change, when test with common household 
stains and chemicals
e.g. Olive oil, Coffee, Vinegar, Wine, Household ammonia, 
Household bleach etc. for contact duration of 2 hours

D.    Fire Performance
1 Toxicity BS 6853 Annex B Achieve R < 1.0
2 Smoke Production EN 13501-1 / EN

9239-1
Achieve S1

3 Flame spread/ ignition EN 13501-1 / EN
11925-2

Achieve B fl
4 Cigarette burn

resistance
EN 1399 Class 3 minimum

E.     Other Criteria
1 Floor Score recognized by 

SCS Global Services 
Indoor Air Quality Certified to SCS-EC10.3-2014 v4.0
Conforms to the CDPH/EHLB Standard Method v1.2-2017 for the school classroom and private 
office parameters when modeled as Flooring.
Measured Concentration of Total Volatile Organic Compounds (TVOC): Less than/equal to 0.5 
mg/m3

2 CE Certificate recognized by 
Center for textile Science and 
Engineering

Comply with the technical requirements referenced in EN 14041,EN 13501-1,EN717-1 and EN 
13893

























Test Report. ASH20-066044-01 Date: 02 Nov 2020.

.Client Name:.

Client Address: .

Sample Name:. VINYL  FLOORING.

Manufacturer: . /.

Sample Batch No.: . /.

Production Date: . /.

-----------------------------------------------------------------------------------------------------------------------------------------------

Above information and sample(s) was/were submitted and certified by the client, SGS quoted the information with 

no responsibility as to the accuracy, adequacy and/or completeness.

SGS Reference No. : . SHIN2010067224CM.

Date of Sample Received : . 27 Oct 2020.

Testing Period : . 27 Oct 2020 - 02 Nov 2020 .

Test Requested : . Selected test(s) as requested by client. .

Please refer to next page(s). .

Please refer to next page(s). .

Test Method : .

Test Result(s) : .

.

Unless otherwise stated the results shown in this test report refer only to the items tested, and for clients internal 

use only, not to the society has the proof function. This document cannot be used for improper publicity, without 

prior written approval of the SGS.

.

SGS Authorized Signature . . .

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd. .

Page 1 of 3.
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Test Report. ASH20-066044-01 Date: 02 Nov 2020.

Sample Description : .

Specimen No.. SGS Sample ID. Description.

1. ASH20-066044.001 sample in bag.

Test Result(s) :.

Test Requested : . Test of antimicrobial activity .

Test Method : . ISO 22196:2011 Measurement of antibacterial activity on plastics and other non-porous 

surfaces.

ASH20-066044.001

Escherichia coli  ATCC 8739 .

Concentration of bacteria (cells/mL) . 3.5x10^5.

Volume of test inoculum (mL) . 0.4.

U₀. 3.95.

Ut. 6.00.

At. 3.90.

B (cells/cm²). 1.0x10^6.

C (cells/cm²). 8.0x10^3.

R. 2.1.

*The antibacterial activity rate (%) . 99.2.

Test organism(s) .

Notes :.

1.The control sample is plastic film without antimicrobial activity, provided by SGS laboratory. 

2.U₀: the average of the common logarithm of the number of viable bacteria(cells/cm²) recovered from the 

untreated test specimens immediately after inoculation.

3.Ut: the average of the common logarithm of the number of viable bacteria(cells/cm²) recovered from the 

untreated test specimens after 24 h.

4.At: the average of the common logarithm of the number of viable bacteria(cells/cm²) recovered from the 

treated test specimens after 24 h.

5.R: the value of antimicrobial activity,R=Ut-At.

6.* The calculation formula of the antibacterial activity rate is 【(B-C)/B】*100%;

B: arithmetic average of the numbers of bacteria obtained from control samples after 24 h 

incubation(cells/cm²);

C: arithmetic average of the numbers of bacteria obtained from samples after 24 h incubation(cells/cm²).

7.Pre-treatment: The surface of test specimen was wiped with 70% ethanol, rinsed with sterile water and 

let it air-dry. 

8.Test the vertical stripe side. .

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd. .
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Test Report. ASH20-066044-01 Date: 02 Nov 2020.

Sample photo:.

ASH20-066044.001 .

SGS authenticate the photo on original report only .

*** End ***.

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd. .
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TEST REPORT 
No.   : .SHIN180702077CCM 

Date : Jul. 13, 2018 

Page: 1 of  3 

 

 

CUSTOMER NAME: 

ADDRESS: 

 
Sample Name : LVT 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client. 
 

*********** 
Test Required : Dimension stability 

Test Method : ASTM F2199-09(2014) 

Date of Receipt  : Jul. 09, 2018 

Testing Start Date  : Jul. 09, 2018 

Testing End Date : Jul. 13, 2018 

Test result(s)    : For further details, please refer to the following page(s)  
(Unless otherwise stated the results shown in this test report refer only to 
the sample(s) tested) 

 

 

  

Signed for 
SGS-CSTC Standards Technical  

Services （Shanghai）Co., Ltd. 

 
Joyce Li 
Authorized signatory 



 

TEST REPORT 
No.   : .SHIN180702077CCM 

Date : Jul. 13, 2018 

Page: 2 of  3 

 

 

Summary of Result(s): 

No. Test Item Test Method Result Conclusion 

1 Dimension stability ASTM F2199-09(2014)  See Result / 

 

Note: Pass : Meet the requirements; 

Fail : Does not meet the requirements; 

/: Not Apply to the judgment. 

 

Test item: Dimensional stability  

Test method: ASTM F2199-09(2014) 

Test condition: 

Specimen: 18in×18in×0.086in, 3pcs 

Pretreatment condition: Conditioning in air maintained at 23±1℃ and 50±5%RH for 24h 

Heating temperature: 82℃ 

Heating time: 6h 

Lab environmental condition: 23±1℃, 50±5%RH 

 

Test result: 

Test Item 

Test result 

Linear change Average value 

MD AMD MD AMD 

Linear change (%) 

-0.070 -0.095 

-0.057 -0.079 -0.052 -0.075 

-0.050 -0.066 

Note: A negative value indicates shrinkage, and a positive value indicates expansion. 

 



 

TEST REPORT 
No.   : .SHIN180702077CCM 

Date : Jul. 13, 2018 

Page: 3 of  3 

 

 

Sample photos: 

 

 

Front view Back view 

******** End of report******** 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

In the territory of the People's Republic of China, the test report with CMA logo expresses that the test 

methods are within the scope of China Metrology Accreditation (CMA); Without CMA logo expresses 

that part/all of the test methods are not within the scope of China Metrology Accreditation (CMA), and 

just for client internal reference. 

MD 

AMD 



 

TEST REPORT 
No.   : .SHIN180702076CCM 

Date : Jul. 13, 2018 

Page: 1 of  3 

 

 

CUSTOMER NAME: 

ADDRESS: 

 
Sample Name : LVT 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client. 
 

*********** 
Test Required : Impact 

Test Method : ASTM F1265-03a(2013) 

Date of Receipt  : Jul. 09, 2018 

Testing Start Date  : Jul. 09, 2018 

Testing End Date : Jul. 13, 2018 

Test result(s)    : For further details, please refer to the following page(s)  
(Unless otherwise stated the results shown in this test report refer only to 
the sample(s) tested) 

 

 

  

Signed for 
SGS-CSTC Standards Technical  

Services （Shanghai）Co., Ltd. 

 
Joyce Li 
Authorized signatory 



 

TEST REPORT 
No.   : .SHIN180702076CCM 

Date : Jul. 13, 2018 

Page: 2 of  3 

 

 

Summary of Result(s): 

No. Test Item Test Method Result Conclusion 

1 Impact ASTM F1265-03a(2013) See Result / 

 

Note: Pass : Meet the requirements; 

Fail : Does not meet the requirements; 

/: Not Apply to the judgment. 

Test item: Impact 

Test method: ASTM F1265-03a(2013) 

Test condition: 

Specimen: 150mm×150mm×2mm, 3pcs 

Pretreatment condition: Conditioning in air maintained at 25±1℃ and 50±5%RH for 24h 

Steel ball: Diameter: 25.4mm, Weight: 65g 

Height of Impact: 508mm 

Number of impact times: 4 times 

Lab environmental condition: 25±1℃, 50±5%RH 

 

Test result: 

Test item Test result 

Impact 

The tile did not break or crack. 

The tile did not break or crack. 

The tile did not break or crack. 

 



 

TEST REPORT 
No.   : .SHIN180702076CCM 

Date : Jul. 13, 2018 

Page: 3 of  3 

 

 

Sample photos: 

  

Front view Back view 

******** End of report******** 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

In the territory of the People's Republic of China, the test report with CMA logo expresses that the test 

methods are within the scope of China Metrology Accreditation (CMA); Without CMA logo expresses 

that part/all of the test methods are not within the scope of China Metrology Accreditation (CMA), and 

just for client internal reference. 



 

TEST REPORT 
No.   : .SHIN180702075CCM 

Date : Jul. 13, 2018 

Page: 1 of  4 

 

 

CUSTOMER NAME: 

ADDRESS: 

 
Sample Name : LVT 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client. 
 

*********** 
Test Required : Residual indentation 

Test Method : ASTM F1700-18 Section 6.5 & ASTM F1914-17 

Date of Receipt  : Jul. 09, 2018 

Testing Start Date  : Jul. 09, 2018 

Testing End Date : Jul. 13, 2018 

Test result(s)    : For further details, please refer to the following page(s)  
(Unless otherwise stated the results shown in this test report refer only to 
the sample(s) tested) 

 

 

  

Signed for 
SGS-CSTC Standards Technical  

Services （Shanghai）Co., Ltd. 

 
Joyce Li 
Authorized signatory 



 

TEST REPORT 
No.   : .SHIN180702075CCM 

Date : Jul. 13, 2018 

Page: 2 of  4 

 

 

Summary of Result(s): 

No. Test Item Test Method Test Result Conclusion 

1 Residual indentation 
ASTM F1700-18 Section 

6.5 & ASTM F1914-17 
5.9% / 

 

Note: Pass : Meet the requirements; 

Fail : Does not meet the requirements; 

/: Not Apply to the judgment. 

 



 

TEST REPORT 
No.   : .SHIN180702075CCM 

Date : Jul. 13, 2018 

Page: 3 of  4 

 

 

Test item: Residual Indentation 

Test method: ASTM F1700-18 Section 6.5 & ASTM F1914-17 

Test condition: 

Specimen: 50mm×50mm×2mm, 3pcs 

Pretreatment condition: Conditioning in air maintained at 23±2℃ and 50±5%RH for 6h 

Test temperature: 23℃ 

Foot diameter: 4.52mm 

Total load: 63.5kg 

Indentation time: 10min 

Recovery time: 60min 

Lab environmental condition: 23±2℃, 50±5%RH 

 

Test result: 

Test Item 
Test result 

Individual value Average value 

Residual Indentation (%) 5.2 7.2 5.3 5.9 

 



 

TEST REPORT 
No.   : .SHIN180702075CCM 

Date : Jul. 13, 2018 

Page: 4 of  4 

 

 

Sample photos: 

  

Front view Back view 

******** End of report******** 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

In the territory of the People's Republic of China, the test report with CMA logo expresses that the test 

methods are within the scope of China Metrology Accreditation (CMA); Without CMA logo expresses 

that part/all of the test methods are not within the scope of China Metrology Accreditation (CMA), and 

just for client internal reference. 



 

TEST REPORT 
No.   : .SHIN180702078CCM 

Date : Jul. 13, 2018 

Page: 1 of  3 

 

 

CUSTOMER NAME: 

ADDRESS: 

 
Sample Name : LVT 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client. 
 

*********** 
Test Required : Static load resistance 

Test Method : ASTM F970-17 

Date of Receipt  : Jul. 09, 2018 

Testing Start Date  : Jul. 09, 2018 

Testing End Date : Jul. 13, 2018 

Test result(s)    : For further details, please refer to the following page(s)  
(Unless otherwise stated the results shown in this test report refer only to 
the sample(s) tested) 

 

 

  

Signed for 
SGS-CSTC Standards Technical  

Services （Shanghai）Co., Ltd. 

 
Joyce Li 
Authorized signatory 



 

TEST REPORT 
No.   : .SHIN180702078CCM 

Date : Jul. 13, 2018 

Page: 2 of  3 

 

 

Summary of Result(s): 

No. Test Item Test Method Test Result Conclusion 

1 Static load resistance ASTM F970-17 0.01mm / 

 

Note: Pass : Meet the requirements; 

Fail : Does not meet the requirements; 

/: Not Apply to the judgment. 

 

Test item: Static load resistance 

Test method: ASTM F970-17 

Test condition: 

Specimen: 50.8mm×50.8mm×2mm, 3pcs 

Pretreatment condition: Conditioning in air maintained at 23±2℃ and 50±5%RH for 24h 

Load specified by client: 75lb 

Indenter Diameter: 28.6mm 

Holding time: 24h 

Recovery time: 24h 

Lab environmental condition: 23±2℃, 50±5%RH 

 

Test result: 

Test item 
Test result 

Individual value Average value 

Static load resistance– 

Residual indentation (mm) 
0.00 0.02 0.02 0.01 

 



 

TEST REPORT 
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Original sample photo(s):  

  

Front view Back view 

******** End of report******** 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

In the territory of the People's Republic of China, the test report with CMA logo expresses that the test 

methods are within the scope of China Metrology Accreditation (CMA); Without CMA logo expresses 

that part/all of the test methods are not within the scope of China Metrology Accreditation (CMA), and 

just for client internal reference. 



TEST REPORT
No. :
Date :

SHIN170400938CCM
Apr. 14, 2018
1

CUSTOMER NAME:

ADDRESS:

**********

Sample Name:      VINYL FLOOR

Product specification : 180×1220×2.5mm

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 

information provided by client.

*
Test Required : Wear resistance

Test Method : EN 660-2:1999+ A1:2003 & EN 649:2011

Date of Receipt : Apr. 05, 2017

Testing Start Date : Apr. 05, 2017

Testing End Date : Apr. 14, 2017

Test result(s) : For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services（Shanghai）Co., Ltd.

Erin Huang
Authorized signatory



TEST REPORT
No. :
Date :
Page:

SHIN170400938CCM
Apr. 14, 2018
2 of 4

Summary of Results:

No. Test Item Test Method Result Conclusion

1 Wear resistance EN 660-2:1999+ A1:2003 & EN 649:2011 See result /

Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;

/ : Not Apply to the judgment.



TEST REPORT
No. :
Date :
Page:

SHIN170400938CCM
Apr. 14, 2018
3 of 4

Test Item: Wear resistance

Sample Description: See photo

Test Method: EN 660-2:1999+ A1:2003 & EN 649:2011

Test Condition:

Weigh the specimens to an accuracy of ±0.1mg after conditioning. Load each wheel with a weight of

(1±0.01) kg. The flow of abrasive is (21±3)g/min. Abrade one specimen during 5000 revolutions, with a

break for weighing after each cycle of 1000 revolutions, and then test the two remaining specimens. If,

however, the first specimen is abraded through before 5000 revolutions, discard it and test the two

remaining specimen in cycles of 200 revolutions stopping the test after 2000 revolutions or when the

specimen is abraded through.

Calculate the average mass loss. Fm, in milligrams per 100 revolutions for each specimen as follows:

F 
Ftot100m n

Calculate the loss of volume for each specimen for 100 revolutions as follows:

F  Fm
V 

Requirement of EN 649:2011:

Characteristic
Requirements for wear group

T P M F

Volume loss Fv(mm3)/100 revolutions Fv≤2.0 2.0＜Fv≤4.0 4.0＜Fv≤7.5 7.5＜Fv≤15.0

Test result:

Test result Wear group

Fv=0.20 mm3/100 revolutions T

Note: 1. Test specimens were cut from the sample.

2. The test was performed by SGS other internal laboratory.



TEST REPORT
No. :
Date :
Page:

SHIN170400938CCM
Apr. 14, 2018
4 of 4

After testBefore test

During test

Test Photos:

******** End of report********





For the following product(s):

Vinyl Tile:

Luxury Vinyl Tile (Maximum thickness: 7.0mm), Wood Plastic Composite (WPC) Flooring (Maximum thickness: 11.0mm),

Wood Plastic Composite (WPC) Flooring with pad (Maximum thickness: 12.0mm)

Rigid Core Vinyl Tile (Maximum thickness: 8.0mm), Rigid Core Vinyl Tile with pad (Maximum thickness: 9.0mm)

The product(s) meet(s) all of the necessary qualifications to be certified for the following claim(s):

FloorScore
®

Indoor Air Quality Certified to SCS-EC10.3-2014 v4.1

Conforms to the CDPH/EHLB Standard Method v1.2-2017 (California Section 01350), effective April 1, 2017, for

the school classroom and private office parameters when modeled as Flooring.

Measured Concentration of Total Volatile Organic Compounds (TVOC): Less than/equal to 0.5 mg/m
3
  (in

compliance with CDPH/EHLB Standard Method v1.2-2017)

Registration # SCS-FS-07090

Valid from: June 1, 2022 to May 31, 2023

SCS Global Services is currently the only certification body approved by the Resilient Floor Covering Institute (RFCI) to provide FloorScore® product

certification; certified products are only listed on the SCS Green Products Guide, http://www.scsglobalservices.com/certified-green-products-guide.

SCS Global Services does hereby certify that an independent assessment has been conducted on behalf of:

Stanley Mathuram, PE, Executive Vice President

SCS Global Services
2000 Powell Street, Ste. 600, Emeryville, CA 94608 USA
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